Previous Page: 05-70Previous Page Next Page Next Page: 06-01
Part Number Description Quantity Additional Notes Photo Left or Right Hand Steering Left or Right Hand Appears in Stanpart
Hardware Cat?
WP139 Light Plain Washer 5/16" ID 7/8" OD 4 No Photo 1
HU807 Hex Head Set Screw - 5/16" UNF x 7/8" 4 No Photo 1
WP139 Light Plain Washer 5/16" ID 7/8" OD 4 No Photo 1
WL208 Spring Washer ID 5/16" OD 0.58" 4 No Photo 1
HU807 Hex Head Set Screw - 5/16" UNF x 7/8" 4 No Photo 1
WL208 Spring Washer ID 5/16" OD 0.58" 4 No Photo 1
623278 Mounting Bracket Hinge to Trunk Lid LH 1 No Photo 0
WL208 Spring Washer ID 5/16" OD 0.58" 4 No Photo 1
WP139 Light Plain Washer 5/16" ID 7/8" OD 4 No Photo 1
HU807 Hex Head Set Screw - 5/16" UNF x 7/8" 4 No Photo 1
908706 Trunk Lid Hinge Assembly LH 1 No Photo 0
908707 Trunk Lid Hinge Assembly RH 1 No Photo 0
822544 Trunk Lid 1 □ Up to T20000
No Photo 0
813786 Trunk Lid Assembly 1 □ From T20000
No Photo 0
519028 Setscrew 2 No Photo 0
629320 Washer Seating Push Button 1 No Photo 0
FX3204 Fix - Simmonds Round Type - Size Unknown 1 □ /4 finish. (Chromate Passivated Electro plated Zinc - Colour, Pale Translucent Yellow).
No Photo 1
814018 Trunk Lid Push Button 1 No Photo 0
813702 Trunk Lid Lock Assembly 1 No Photo 0
623583 Push Button Sub Assembly 1 No Photo 0
714515 Cover Plate Trunk Lid Lock 1 No Photo 0
WP5 Plain Light Washer No. 10 x 0.44" OD 3 No Photo 1
519026 Setscrew 3 No Photo 0
WP42 Plain Light Washer - 1/4" ID x 1/2" OD 2 No Photo 1
519033 Setscrew 2 No Photo 0
519036 Setscrew 2 No Photo 0
618932 Striker Assembly Trunk Lid Lock 1 No Photo 0
619593 Striker Plate Shim 1 □ As Required
No Photo 0
619601 Striker Plate to Shim 1 □ As Required
No Photo 0
623279 Mounting Bracket Hinge to Trunk Lid RH 1 No Photo 0
HU705 Hex Head Set Screw - 1/4" UNF x 5/8" 8 No Photo 1
WL207 Spring Washer ID 1/4" OD 0.58" 8 No Photo 1
WP7 Plain Washer - Light 1/4" ID x 0.63" OD 8 No Photo 1
624153 Trunk Lid Sealing Rubber 1 No Photo 0

Notes
No notes found for this page



PDF

Valid HTML 4.01 Transitional